


Authors and Acknowledgements

Justin Aborn is a Senior Consultant at LucidCatalyst, LLC, and performed the analysis in and wrote
Chapters 3 and 4.

Ejeong Baik is a Ph.D candidate in the Department of Energy Resources Engineering at Stanford
University, and led the analysis and writing in Chapter 1 on electricity.

Sally Benson is Professor of Energy Resources Engineering at Stanford University, and contributed to
Chapter 1 analysis and co-led overall report conceptualization and editing.

Andrew T. Bouma is a Ph.D. candidate in the Department of Mechanical Engineering at the
Massachusetts Institute of Technology, and performed the desalination technology analysis in Chapter 2.

Jacopo Buongiorno is the TEPCO Professor of Nuclear Science and Engineering at the Massachusetts
[...]
Another consideration is land ownership, zoning, and permitting (see Fig. 2-18). The land Diablo Canyon
sits on is zoned as a public facility, while nearby areas that could be used for a desalination plant are
zoned as agricultural and rural lands. A desalination plant in the area would likely be located in the
coastal zone, which requires additional permits from the California Coastal Commission before
construction can begin. Much of the land near Diablo Canyon along the coast is owned by PG&E, or
leased by PG&E from Eureka Energy Company.111

Figure 2-18: Diablo Canyon lands ownership and land us112

If PG&E were to continue to own and operate Diablo Canyon and construct a desalination plant on the
adjacent lands they own, no transfer of assets would be required. If PG&E decided to sell the nuclear
plant and the land on which it sits to another entity in order to build a desalination plant, California

112 PG&E, “Future of PG&E’s Diablo Canyon Lands,” op. cit.

111 PG&E, “Future of PG&E’s Diablo Canyon Lands” (accessed Mar. 19, 2021),
https://www.pge.com/en_US/safety/how-the-system-works/diablo-canyon-power-plant/diablo-canyon-power-plant/diablo-lands
-conservation.page.

Assessment of the Diablo Canyon Nuclear Plant for Zero-Carbon Electricity, Desalination, and Hydrogen Production 65

https://www.pge.com/en_US/safety/how-the-system-works/diablo-canyon-power-plant/diablo-canyon-power-plant/diablo-lands-conservation.page
https://www.pge.com/en_US/safety/how-the-system-works/diablo-canyon-power-plant/diablo-canyon-power-plant/diablo-lands-conservation.page


regulations give first rights of refusal to Native American tribes.113 The area surrounding Diablo Canyon
may also contain Native American cultural sites or burial grounds,114 which could also pose challenges to
siting a desalination plant.

To summarize, siting a very large desalination plant (Option 2, 3, or 4) near the nuclear station will be very
challenging. The area is pristine, ecologically, and ought to be protected as much as possible. The
mountainous terrain will pose significant challenges, as will the political landscape surrounding the lands
near the plant. These challenges may be too much overcome, and may render a mega-scale desalination
project at Diablo Canyon infeasible. A more modest plant of Carlsbad scale (Option 1), could easily be
contained within the already industrialized zone, making this a much more attractive option from an
environmental protection perspective.

(d) Effects of product water quality

In order to determine the desalination plant’s requirements, it is important to understand the end user of
the product water, as different users will have different requirements for water quality. For instance, if
product water is discharged to an aqueduct or canal, blending with other water and with further
treatment performed before the water reaches a consumer, the desalination product-water requirements
may not be very stringent and would have a lower water cost. In this case, single-pass reverse osmosis
membranes may be sufficient to reach the desired product water quality.

An ideal RO membrane would allow only water to pass through, rejecting all other constituents present in
the feedwater. In practice, these membranes do a very good job, rejecting over 99.7% of NaCl, the major
constituent in seawater. However, some other constituents, particularly boron, are rejected at lower
rates. While boron is present in lower quantities in seawater (approximately 4.5 mg/L), it is rejected at
only 80-90%. Some fruit trees important to California agriculture can be damaged by leaf burn due to
boron concentrations over 1 mg/L, and some very sensitive plants, such as avocados, may be damaged
at concentrations as low as 0.5 mg/L. This means that for agricultural use, water that passes through a
set of membranes may need to undergo a full or partial second pass, whereby either all the water is
passed through membranes a second time, or a portion of the product water passes through a second
set of membranes, and is blended back in with the water from the first pass. The second pass results in
cleaner permeate water, which is fit for agricultural use or, generally, for irrigation of sensitive crops by
municipal water supply. We expect that new desalination projects in California will have to meet these
strict boron requirements.

Another concern with water from reverse osmosis plants can be the chemical composition of the water
in relation to the pipes that the water flows through. Water from desalination plants is low in minerals,
alkalinity, and pH. In this state, water tends to corrode and degrade concrete pipes, and leach metals
such as copper and lead into the water. To remedy this issue, product water is commonly remineralized
by adding directly or dissolving chemicals that contain calcium or magnesium, such as lime, calcite, or

114 Fountain, M., “Everything Cool? A Report on Diablo Canyon’s Once-through Cooling Alternatives Breeds More Questions than
Answers,” New Times (San Luis Obispo, CA, 2013),
https://www.newtimesslo.com/sanluisobispo/everything-cool-a-report-on-diablo-canyons-once-through-cooling-alternatives-bre
eds-more-questions-than-answers/Content?oid=2942950.

113 “Investor-Owned Utility Real Property-Land Disposition-First Right of Refusal for Disposition of Real Property within the
Ancestral Territories of California Native American Tribes” (2020),
https://www.cpuc.ca.gov/uploadedFiles/CPUC_Public_Website/Content/About_Us/Supplier_Diversity/Final Land Transfer Policy
116.pdf.

Assessment of the Diablo Canyon Nuclear Plant for Zero-Carbon Electricity, Desalination, and Hydrogen Production 66

https://www.newtimesslo.com/sanluisobispo/everything-cool-a-report-on-diablo-canyons-once-through-cooling-alternatives-breeds-more-questions-than-answers/Content?oid=2942950
https://www.newtimesslo.com/sanluisobispo/everything-cool-a-report-on-diablo-canyons-once-through-cooling-alternatives-breeds-more-questions-than-answers/Content?oid=2942950
https://www.cpuc.ca.gov/uploadedFiles/CPUC_Public_Website/Content/About_Us/Supplier_Diversity/Final%20Land%20Transfer%20Policy%20116.pdf
https://www.cpuc.ca.gov/uploadedFiles/CPUC_Public_Website/Content/About_Us/Supplier_Diversity/Final%20Land%20Transfer%20Policy%20116.pdf


dolomite. With the proper chemistry achieved, the water will tend to deposit minerals onto pipes, forming
a protective coating that helps to prevent corrosion and keep water supplies safe and chemically
stable.115

While issues of product water quality are important, they are quite routine compared to other challenges
when considering a desalination plant at Diablo Canyon. Each hypothetical end user’s differing
requirements will result in slightly different desalination plant designs, and ultimately in a different cost of
water. However, we would expect that meeting the product water requirements of different users would
incur the same or very similar costs for any new desalination plant anywhere on the California coast. For
example, the capital cost to implement a second pass through membranes to reduce the boron
concentration at Diablo Canyon is likely to be very similar to the cost (per m3) at any other location in
California. Furthermore, we expect that most offtakers in the areas near Diablo Canyon will have similar
product water requirements, both in terms of boron and remineralization. Therefore, it is unlikely that
there are major benefits or disadvantages related to product water quality for a desalination plant at
Diablo Canyon compared to any other hypothetical desalination plant.

(e) Desalination plant

The design of the desalination plant itself, consisting of everything from pretreatment to remineralization,
is likely to be one of the more routine elements of this project (see Fig. 2-19 for a schematic diagram).
Designs for the plant can be informed by the existing small-scale desalination plant that currently serves
the nuclear station’s needs for drinking water, fire and dust suppression, and power plant makeup water.
The existing plant has been operating for over 28 years, and produces 2,450 m3/d of fresh water
(approximately 3 orders of magnitude smaller than the proposed mega-plant). Specifics of the plant
design will depend on a number of factors, but one option is presented here.

115 National Research Council (US) Safe Drinking Water Committee, “Chemical Quality of Water in the Distribution System,” in
Drinking Water and Health, vol. 4 (Washington, DC: National Academies Press, 1982),
https://www.ncbi.nlm.nih.gov/books/NBK216607/.

Assessment of the Diablo Canyon Nuclear Plant for Zero-Carbon Electricity, Desalination, and Hydrogen Production 67

https://www.ncbi.nlm.nih.gov/books/NBK216607/


Table 2-10:  Properties of Pacific Ocean seawater116

Value Units

Total dissolved solids (TDS) 36,000 mg/L

Temperature 14 Degrees C

8.0 8.0 pH

Turbidity 5 (up to 25 during storms) NTU

Total suspended solids (TSS) 3.6 mg/L

Total organic Carbon (TOC) 3.0 mg/L

Dissolved organic Carbon (DOC) 1.3 mg/L

Chloride 19,000 mg/L

Bromine 70 mg/L

Boron 4.5 mg/L

Using LG Chem’s Q+ Projection Software, we have designed a desalination plant to treat incoming feed
water from the Pacific Ocean to the standards required for potable drinking water. Typical conditions in
the area are given in Table 2-10. The incoming feed is first pretreated to remove potential foulants which
may damage the reverse osmosis membranes. The existing plant at Diablo has a pretreatment design
consisting of dual media filters, multimedia filters, UV and cartridge filters. Ferric salts and polymer
coagulants are used before the filters, and antiscalant before the SWRO.  The pretreatment does not
include chlorination.117 The original membranes lasted 13 years and never required clean-in-place due to
both the pretreatment design and the operations.118 Given their success, any new desalination plant sited
at Diablo should use the above pretreatment regime as a starting point. Fouling risk may be greater for a
new plant with feed that is warmer than raw ocean water.

The pretreated feed then moves to the first pass of reverse osmosis elements. This first pass is a
standard design using seven elements in each pressure vessel and an isobaric energy recovery device to
recover pressure from the brine stream. The permeate produced during the first pass has a total
dissolved solids (TDS) level that is sufficient for drinking water, but contains an amount of boron that is
too high (0.86 mg/L) to meet the standards for agricultural use (≤0.5 mg/L) To remedy this, we utilize a
partial second pass, similar to the design used in Carlsbad Desalination Plant. Half of the permeate is
diverted to a second pass, where the pH is adjusted from 8 to 10 to increase boron rejection.119 At this

119 Alabduljalil, S., Alotaibi, S. & Abdulrahim, H., “Techno-Economic Evaluation of Different Seawater Reverse Osmosis
Configurations for Efficient Boron Removal,” Desalination and Water Treatment (2019), doi:10.5004/dwt.2019.24432.

118 Pankratz, T., “What’s Your Favorite Plant?” Water Desalination Report (2020),
https://www.desalination.com/articles/veterans-reminisce.

117 Prato, T., et al., “Production of High-Purity Water from Seawater,” Ultrapure Water 20, no. 8 (2003), pp. 20–25.

116 CDM Smith, “Scwd2 Seawater Desalination Plant, Phase 1 Preliminary Design, Volume 1” (2012).

Assessment of the Diablo Canyon Nuclear Plant for Zero-Carbon Electricity, Desalination, and Hydrogen Production 68

https://www.desalination.com/articles/veterans-reminisce


higher pH level, uncharged boric acid (78-80% removal) disassociates to borate ions (>95% removal).
The pH-adjusted feed passes through a train of brackish reverse osmosis membrane elements. The
permeate from the second pass is blended together with the permeate from the first pass. This final
product stream undergoes remineralization and disinfection before being distributed to offtakers.

Again, if we consider the design and operation of this plant in terms of how it may differ from other new
desalination plants in California, a few differences stand out. First of all, using seawater that has been
warmed by the power plant has two effects on membrane operation. Increasing the temperature
increases the water and salt permeability of the membranes. This means that the plant will be able to
operate with either a smaller footprint and higher fluxes, or with the same footprint and reduced energy
consumption when compared with a plant with cooler feedwater. However, the increased salt
permeability will make the membranes less effective at rejecting salts, meaning that the product water
will be saltier, and may lead to the need for more passes through membranes or other additional
treatment. The other effect of high temperature is an increased propensity for fouling and scaling in
membranes, because certain salts will form hard mineral scales more rapidly at higher temperatures. This
can be addressed by changing the pretreatment scheme, adding additional antiscalant chemicals, or
cleaning membranes more frequently. Although the temperature in a Diablo Canyon desalination plant
will be higher than ambient conditions, and higher than other plants in California, the temperatures are
still well within the established operating range for desalination plants worldwide. In fact, many of the
world’s reverse osmosis plants, particularly those in the Middle East, operate with even warmer
feedwater.

Ultimately, we expect that the elevated temperatures and subsequent effects on plant design will not
have a large impact on the overall cost and feasibility of the plant relative to other hypothetical plants in
California. As will be shown in later sections, the potential increase in cost due to minor changes in plant
design is small relative to the other savings that result from co-locating the plant with the nuclear station.

Assessment of the Diablo Canyon Nuclear Plant for Zero-Carbon Electricity, Desalination, and Hydrogen Production 69



Figure 2-19: Diagram of a possible layout for a two-pass RO system integrated with the Diablo Canyon
nuclear power plant

(f) Distribution

We consider two baseline scenarios. In the first scenario, a shallow buried pipeline will convey product
water from Diablo Canyon all the way to California’s Central Valley, where water demand from farmers is
outstripping supply. This pipeline would be about 100 km long, with a net elevation gain of 100 m. In the
second scenario, a shallow buried pipeline will convey product water from Diablo Canyon to the Coastal
Branch of the CA Aqueduct in San Luis Obispo, from which it is delivered to Lake Cachuma above Santa
Barbara (see Fig. 2-3 above).  This pipeline would be about 30 km long, with a more modest elevation
gain of 10 m. In both cases the pipeline would be buried.

Our purpose is to estimate the distribution cost per unit water delivered ($/m3).  The total costs scale
linearly with flow rate because a lower flow rate implies a proportionally lower pumping power, fewer
pipes and fewer pumps. Therefore, here we present the calculations only for one (high) flow rate, i.e.,
4,752,000 m3/d (1,406,000 ac-ft/y).

For such pipelines, we consider very large pipes (3.5 m ID). Such pipes are commercially available in
various materials suitable for water distribution, i.e., extruded HDPE120 and glass reinforced polyester
resin.121 The assumptions made regarding the pipelines are shown in Table 2-11.

121 Future Pipe Industries, “Fiberstrong H2O,” n.d., https://futurepipe.com/products/fiberstrong-h2o/.

120 AGRU, “AGRU to extrude world’s largest HDPE pipe,” n.d. (“extrud[ing] solid-walled pipe strings made from high-density polyethylene in

continuous lengths and outside diameter of up to 610 m (2,000 feet) and 3,500 mm (138 inches), respectively”),

https://www.agru.at/en/applications/agruline/grand-opening-ready-for-the-next-level/.

Assessment of the Diablo Canyon Nuclear Plant for Zero-Carbon Electricity, Desalination, and Hydrogen Production 70